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Date: August 14, 2006

ALLOY COMPUTER PRODUCTS
4/585 BLACKBURN RD.
NOTTING HILL, VICTORIA, AUSTRALIA

The following merchandise was submitted and identified by the vendor as:

Product Description: 24 PORT SNMP MODULAR FIBRE SWITCH
Style/ Item No.: MS888G2/ No.1

Manufacturer/ Vendor: Alloy Computer Products

Country of Origin: Taiwan

Quantity: Total 1 set

We have tested the submitted sample(s) as requested and the following results were obtai ned:
Test Required:  (According to client’stest specification, please seefollowing sheetsin detall.)
1. Vibration Test

Test Results: — PLEASE SEE ATTACHED SHEETS -

*HC70223/2006, dated August 7, 2006, is hereby canceled and replaced by HC70223A/2006.

Cedric Chen
Asst. Supervisor
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1. Vibration Test:
Test Equipment:
Name Brand Mode Serial No.
Vibration Test Sysem UNHOLTZ-DICKIE SAI60-H560BAC/2/ST 474
Controller Dactron LASER 7110357
Control Accderometer PCB 353B04 89582
Vibration Tester King Design KD-9363EM-600F2K-50N120  RU104080389
Controller Dactron COMET Shaker Control System 8258992
Control Accelerometer Kistler 8704B100 C131764
Lab Environmental Conditions:
Ambient temperature:  25+3°C
Relative humidity: 55+20%RH
Test Method/ Specification:
Sample condition: Packaged
Wave form: Random
Frequency: 20~500Hz
Frequency L eft Slope PSD Right Slope
(H2) (dB/Oct.) (g*/HZ2) (dB/Oct.)
20 - 0.02 0
50 0 0.02 -3
500 -3 0.002 -
—> equivalentto 1.7 Gyms
Direction: X, Y, Z axes (see photo 5 ~ 10)
Duration: 60 minutes/ axis

® Examine the appearance of specimen by visual check and perform functional check after this test.
® Functional check: Connect the specimen with PC via RJ45 port and examine the Network Connecting Function of

specimen could be work normally or not.
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Specimen:

Style/ Item No.: MS888G2/ No.1
Quantity: 1 set
Test Resullt:
Check Item
Appearance check .
(visual check) Functional Check
Syle/ I1tem No.
M S888G2/ No.1 No visible damage Normal
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Test Photos:

4. Appearance of specimen

3. Pacage style (MS888G2)
X aj(ii
5. Vibration Test : X axis 6. Vibration Test : X axis
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Test Photos--Continued:

7. Vibration Test: Y axis 8. Vibration Test: Y axis

11. Functional check

— — —TheEnd of Test Report — — —

Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to
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